



TEST REPORT



APPLICANT: HYUNDAI L&C REPORT NO. : D213-19-00066

SAMPLE RECEIVED DATE : 2019-01-18 **REPORT ISSUED DATE** : 2019-01-28

PAGE : 1 OF 2

DESCRIPTION: ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE ARTIFICAL STONE.

ITEM : HANEX

TEST CONDUCTED: AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY FOR FITI

YUN JUN, SONG QUALITY MANAGER AUTHORIZED BY FOR FITI

Jun Je 400

JE-GOO JUN PRESIDENT

* Report Verification No.: 151Y-MB9D-FXED *

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)





REPORT NO.: D213-19-00066

PAGE : 2 OF 2

01. PHTHALATES CONTENT (KS M 1991: 2016): %

	#1
DEHP(DI(2-ETHYLHEXYL)-PHTHALATE)	LESS THAN 0.01
DINP(DI-ISO-NONYLPHTHALATE)	LESS THAN 0.01
BBP(BENZYLBUTYLPHTHALATE)	LESS THAN 0.01
DIDP(DI-ISO-DECYLPHTHALATE)	LESS THAN 0.01
DNOP(DI-n-OCTYLPHTHALATE)	LESS THAN 0.01
DBP(DIBUTYLPHTHALATE)	LESS THAN 0.01
DIBP(DIISOBUTYLPHTHALATE)	LESS THAN 0.01

NOTE) DETECTION LIMIT: 0.01 %

** End of The Report **

